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Appendix A: Effective (Isotropic) Radiated Power Output Data
Test Result

Band SCS | Bandwidth Modulation Channel RB Config Power EIRP Power Verdict

(dBm) (dBm) Class

n26(824-849) 15 5 DFT-BPSK L Edge _1RB_Left 24.01 22.24 PC3 PASS
n26(824-849) 15 5 DFT-BPSK L Inner_1RB_Left 25.07 23.3 PC3 PASS
n26(824-849) 15 5 DFT-BPSK L Inner_1RB_Right 24 .96 23.19 PC3 PASS
n26(824-849) 15 5 DFT-BPSK L Edge_1RB_Right 23.86 22.09 PC3 PASS
n26(824-849) 15 5 DFT-BPSK L Inner_Full 24.93 23.16 PC3 PASS
n26(824-849) 15 5 DFT-BPSK L Outer_Full 25.07 23.3 PC3 PASS
n26(824-849) 15 5 DFT-QPSK L Edge_1RB_Left 24.02 22.25 PC3 PASS
n26(824-849) 15 5 DFT-QPSK L Inner_1RB_Left 25.02 23.25 PC3 PASS
n26(824-849) 15 5 DFT-QPSK L Inner_1RB_Right 24.89 23.12 PC3 PASS
n26(824-849) 15 5 DFT-QPSK L Edge_1RB_Right 23.85 22.08 PC3 PASS
n26(824-849) 15 5 DFT-QPSK L Inner_Full 24 .82 23.05 PC3 PASS
n26(824-849) 15 5 DFT-QPSK L Outer_Full 25.08 23.31 PC3 PASS
n26(824-849) 15 5 DFT-16QAM L Edge 1RB_Left 23.96 22.19 PC3 PASS
n26(824-849) 15 5 DFT-16QAM L Inner_1RB_Left 24 .96 23.19 PC3 PASS
n26(824-849) 15 5 DFT-16QAM L Inner_1RB_Right 24.8 23.03 PC3 PASS
n26(824-849) 15 5 DFT-16QAM L Edge 1RB_Right | 23.83 22.06 PC3 PASS
n26(824-849) 15 5 DFT-16QAM L Inner_Full 24.66 22.89 PC3 PASS
n26(824-849) 15 5 DFT-16QAM L Outer_Full 23.74 21.97 PC3 PASS
n26(824-849) 15 5 DFT-64QAM L Edge_1RB_Left 241 22.33 PC3 PASS
n26(824-849) 15 5 DFT-64QAM L Inner_1RB_Left 23.94 2217 PC3 PASS
n26(824-849) 15 5 DFT-64QAM L Inner_1RB_Right 23.82 22.05 PC3 PASS
n26(824-849) 15 5 DFT-64QAM L Edge_1RB_Right 24.09 22.32 PC3 PASS
n26(824-849) 15 5 DFT-64QAM L Inner_Full 23.64 21.87 PC3 PASS
n26(824-849) 15 5 DFT-64QAM L Outer_Full 233 21.53 PC3 PASS
n26(824-849) 15 5 DFT-256QAM L Edge 1RB_Left 22.1 20.33 PC3 PASS
n26(824-849) 15 5 DFT-256QAM L Inner_1RB_Left 2212 20.35 PC3 PASS
n26(824-849) 15 5 DFT-256QAM L Inner_1RB_Right | 22.03 20.26 PC3 PASS
n26(824-849) 15 5 DFT-256QAM L Edge 1RB_Right | 21.97 20.2 PC3 PASS
n26(824-849) 15 5 DFT-256QAM L Inner_Full 21.96 20.19 PC3 PASS
n26(824-849) 15 5 DFT-256QAM L Outer_Full 21.54 19.77 PC3 PASS
n26(824-849) 15 5 CP-QPSK L Edge_1RB_Left 23.81 22.04 PC3 PASS
n26(824-849) 15 5 CP-QPSK L Inner_1RB_Left 24 .35 22.58 PC3 PASS
n26(824-849) 15 5 CP-QPSK L Inner_1RB_Right 2417 22.4 PC3 PASS
n26(824-849) 15 5 CP-QPSK L Edge_1RB_Right 23.66 21.89 PC3 PASS




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A7 Page 2 of 68
n26(824-849) 15 5 CP-QPSK L Inner_Full 2418 22.41 PC3 PASS
n26(824-849) 15 5 CP-QPSK L Outer_Full 22.84 21.07 PC3 PASS
n26(824-849) 15 5 DFT-BPSK M Edge_1RB_Left 23.58 21.81 PC3 PASS
n26(824-849) 15 5 DFT-BPSK M Inner_1RB_Left 24.72 22.95 PC3 PASS
n26(824-849) 15 5 DFT-BPSK M Inner_1RB_Right 24.98 23.21 PC3 PASS
n26(824-849) 15 5 DFT-BPSK M Edge_1RB_Right 23.93 22.16 PC3 PASS
n26(824-849) 15 5 DFT-BPSK M Inner_Full 24.95 23.18 PC3 PASS
n26(824-849) 15 5 DFT-BPSK M Outer_Full 24.73 22.96 PC3 PASS
n26(824-849) 15 5 DFT-QPSK M Edge 1RB_Left | 23.53 21.76 PC3 PASS
n26(824-849) 15 5 DFT-QPSK M Inner_1RB_Left 24 .51 22.74 PC3 PASS
n26(824-849) 15 5 DFT-QPSK M Inner_1RB_Right 24 .83 23.06 PC3 PASS
n26(824-849) 15 5 DFT-QPSK M Edge_1RB_Right 23.8 22.03 PC3 PASS
n26(824-849) 15 5 DFT-QPSK M Inner_Full 24.5 22.73 PC3 PASS
n26(824-849) 15 5 DFT-QPSK M Outer_Full 24.77 23 PC3 PASS
n26(824-849) 15 5 DFT-16QAM M Edge_1RB_Left 23.44 21.67 PC3 PASS
n26(824-849) 15 5 DFT-16QAM M Inner_1RB_Left 24.44 22.67 PC3 PASS
n26(824-849) 15 5 DFT-16QAM M Inner_1RB_Right 24.76 22.99 PC3 PASS
n26(824-849) 15 5 DFT-16QAM M Edge 1RB_Right | 23.86 22.09 PC3 PASS
n26(824-849) 15 5 DFT-16QAM M Inner_Full 24.35 22.58 PC3 PASS
n26(824-849) 15 5 DFT-16QAM M Outer_Full 23.46 21.69 PC3 PASS
n26(824-849) 15 5 DFT-64QAM M Edge_1RB_Left 23.47 21.7 PC3 PASS
n26(824-849) 15 5 DFT-64QAM M Inner_1RB_Left 23.47 21.7 PC3 PASS
n26(824-849) 15 5 DFT-64QAM M Inner_1RB_Right 23.78 22.01 PC3 PASS
n26(824-849) 15 5 DFT-64QAM M Edge_1RB_Right 23.82 22.05 PC3 PASS
n26(824-849) 15 5 DFT-64QAM M Inner_Full 23.36 21.59 PC3 PASS
n26(824-849) 15 5 DFT-64QAM M Outer_Full 22.97 21.2 PC3 PASS
n26(824-849) 15 5 DFT-256QAM M Edge_1RB_Left 21.82 20.05 PC3 PASS
n26(824-849) 15 5 DFT-256QAM M Inner_1RB_Left 21.86 20.09 PC3 PASS
n26(824-849) 15 5 DFT-256QAM M Inner_1RB_Right 22.14 20.37 PC3 PASS
n26(824-849) 15 5 DFT-256QAM M Edge 1RB_Right | 22.16 20.39 PC3 PASS
n26(824-849) 15 5 DFT-256QAM M Inner_Full 21.88 20.11 PC3 PASS
n26(824-849) 15 5 DFT-256QAM M Outer_Full 21.45 19.68 PC3 PASS
n26(824-849) 15 5 CP-QPSK M Edge 1RB_Left | 23.39 21.62 PC3 PASS
n26(824-849) 15 5 CP-QPSK M Inner_1RB_Left 23.98 22.21 PC3 PASS
n26(824-849) 15 5 CP-QPSK M Inner_1RB_Right 241 22.33 PC3 PASS
n26(824-849) 15 5 CP-QPSK M Edge_1RB_Right 23.73 21.96 PC3 PASS
n26(824-849) 15 5 CP-QPSK M Inner_Full 23.91 2214 PC3 PASS
n26(824-849) 15 5 CP-QPSK M Outer_Full 22.62 20.85 PC3 PASS
n26(824-849) 15 5 DFT-BPSK H Edge_1RB_Left 2416 22.39 PC3 PASS
n26(824-849) 15 5 DFT-BPSK H Inner_1RB_Left 25.2 23.43 PC3 PASS
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n26(824-849) 15 5 DFT-BPSK H Inner_1RB_Right 22.76 20.99 PC3 PASS
n26(824-849) 15 5 DFT-BPSK H Edge_1RB_Right 21.64 19.87 PC3 PASS
n26(824-849) 15 5 DFT-BPSK H Inner_Full 2513 23.36 PC3 PASS
n26(824-849) 15 5 DFT-BPSK H Outer_Full 24.41 22.64 PC3 PASS
n26(824-849) 15 5 DFT-QPSK H Edge_1RB_Left 24.04 22.27 PC3 PASS
n26(824-849) 15 5 DFT-QPSK H Inner_1RB_Left 24.96 23.19 PC3 PASS
n26(824-849) 15 5 DFT-QPSK H Inner_1RB_Right | 22.58 20.81 PC3 PASS
n26(824-849) 15 5 DFT-QPSK H Edge 1RB_Right | 21.5 19.73 PC3 PASS
n26(824-849) 15 5 DFT-QPSK H Inner_Full 24.89 23.12 PC3 PASS
n26(824-849) 15 5 DFT-QPSK H Outer_Full 24.79 23.02 PC3 PASS
n26(824-849) 15 5 DFT-16QAM H Edge_1RB_Left 24 22.23 PC3 PASS
n26(824-849) 15 5 DFT-16QAM H Inner_1RB_Left 24 .91 23.14 PC3 PASS
n26(824-849) 15 5 DFT-16QAM H Inner_1RB_Right 22.56 20.79 PC3 PASS
n26(824-849) 15 5 DFT-16QAM H Edge_1RB_Right 21.59 19.82 PC3 PASS
n26(824-849) 15 5 DFT-16QAM H Inner_Full 24.69 22.92 PC3 PASS
n26(824-849) 15 5 DFT-16QAM H Outer_Full 23.48 21.71 PC3 PASS
n26(824-849) 15 5 DFT-64QAM H Edge _1RB_Left 24.24 22.47 PC3 PASS
n26(824-849) 15 5 DFT-64QAM H Inner_1RB_Left 24.19 22.42 PC3 PASS
n26(824-849) 15 5 DFT-64QAM H Inner_1RB_Right | 21.82 20.05 PC3 PASS
n26(824-849) 15 5 DFT-64QAM H Edge 1RB_Right | 21.52 19.75 PC3 PASS
n26(824-849) 15 5 DFT-64QAM H Inner_Full 23.69 21.92 PC3 PASS
n26(824-849) 15 5 DFT-64QAM H Outer_Full 22.94 21.17 PC3 PASS
n26(824-849) 15 5 DFT-256QAM H Edge_1RB_Left 22.18 20.41 PC3 PASS
n26(824-849) 15 5 DFT-256QAM H Inner_1RB_Left 22.18 20.41 PC3 PASS
n26(824-849) 15 5 DFT-256QAM H Inner_1RB_Right 19.72 17.95 PC3 PASS
n26(824-849) 15 5 DFT-256QAM H Edge_1RB_Right 19.69 17.92 PC3 PASS
n26(824-849) 15 5 DFT-256QAM H Inner_Full 221 20.34 PC3 PASS
n26(824-849) 15 5 DFT-256QAM H Outer_Full 21.26 19.49 PC3 PASS
n26(824-849) 15 5 CP-QPSK H Edge 1RB_Left | 23.69 21.92 PC3 PASS
n26(824-849) 15 5 CP-QPSK H Inner_1RB_Left | 24.13 22.36 PC3 PASS
n26(824-849) 15 5 CP-QPSK H Inner_1RB_Right | 21.87 20.1 PC3 PASS
n26(824-849) 15 5 CP-QPSK H Edge 1RB_Right | 21.41 19.64 PC3 PASS
n26(824-849) 15 5 CP-QPSK H Inner_Full 24.05 22.28 PC3 PASS
n26(824-849) 15 5 CP-QPSK H Outer_Full 22.48 20.71 PC3 PASS
n26(824-849) 15 10 DFT-BPSK L Edge_1RB_Left 24.9 23.13 PC3 PASS
n26(824-849) 15 10 DFT-BPSK L Inner_1RB_Left 25.33 23.56 PC3 PASS
n26(824-849) 15 10 DFT-BPSK L Inner_1RB_Right 25.07 23.3 PC3 PASS
n26(824-849) 15 10 DFT-BPSK L Edge_1RB_Right 24.04 22.27 PC3 PASS
n26(824-849) 15 10 DFT-BPSK L Inner_Full 25.22 23.45 PC3 PASS
n26(824-849) 15 10 DFT-BPSK L Outer_Full 25.36 23.59 PC3 PASS
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n26(824-849) 15 10 DFT-QPSK L Edge_1RB_Left 24 .81 23.04 PC3 PASS
n26(824-849) 15 10 DFT-QPSK L Inner_1RB_Left 25.23 23.46 PC3 PASS
n26(824-849) 15 10 DFT-QPSK L Inner_1RB_Right 24.93 23.16 PC3 PASS
n26(824-849) 15 10 DFT-QPSK L Edge_1RB_Right 23.97 22.2 PC3 PASS
n26(824-849) 15 10 DFT-QPSK L Inner_Full 25.04 23.27 PC3 PASS
n26(824-849) 15 10 DFT-QPSK L Outer_Full 25.28 23.51 PC3 PASS
n26(824-849) 15 10 DFT-16QAM L Edge_1RB_Left 24.77 23 PC3 PASS
n26(824-849) 15 10 DFT-16QAM L Inner_1RB_Left 25.09 23.32 PC3 PASS
n26(824-849) 15 10 DFT-16QAM L Inner_1RB_Right 24.93 23.16 PC3 PASS
n26(824-849) 15 10 DFT-16QAM L Edge_1RB_Right 23.97 22.2 PC3 PASS
n26(824-849) 15 10 DFT-16QAM L Inner_Full 24.84 23.07 PC3 PASS
n26(824-849) 15 10 DFT-16QAM L Outer_Full 23.98 22.21 PC3 PASS
n26(824-849) 15 10 DFT-64QAM L Edge_1RB_Left 24.75 22.98 PC3 PASS
n26(824-849) 15 10 DFT-64QAM L Inner_1RB_Left 2417 22.4 PC3 PASS
n26(824-849) 15 10 DFT-64QAM L Inner_1RB_Right 23.98 22.21 PC3 PASS
n26(824-849) 15 10 DFT-64QAM L Edge 1RB_Right | 23.93 22.16 PC3 PASS
n26(824-849) 15 10 DFT-64QAM L Inner_Full 23.94 22.17 PC3 PASS
n26(824-849) 15 10 DFT-64QAM L Outer_Full 23.51 21.74 PC3 PASS
n26(824-849) 15 10 DFT-256QAM L Edge_1RB_Left 23.03 21.26 PC3 PASS
n26(824-849) 15 10 DFT-256QAM L Inner_1RB_Left 22.44 20.67 PC3 PASS
n26(824-849) 15 10 DFT-256QAM L Inner_1RB_Right | 22.3 20.53 PC3 PASS
n26(824-849) 15 10 DFT-256QAM L Edge_1RB_Right 22.22 20.45 PC3 PASS
n26(824-849) 15 10 DFT-256QAM L Inner_Full 22.29 20.52 PC3 PASS
n26(824-849) 15 10 DFT-256QAM L Outer_Full 21.91 20.14 PC3 PASS
n26(824-849) 15 10 CP-QPSK L Edge_1RB_Left 24 .56 22.79 PC3 PASS
n26(824-849) 15 10 CP-QPSK L Inner_1RB_Left 24.45 22.68 PC3 PASS
n26(824-849) 15 10 CP-QPSK L Inner_1RB_Right 24.27 22.5 PC3 PASS
n26(824-849) 15 10 CP-QPSK L Edge_1RB_Right | 23.85 22.08 PC3 PASS
n26(824-849) 15 10 CP-QPSK L Inner_Full 24.27 22.5 PC3 PASS
n26(824-849) 15 10 CP-QPSK L Outer_Full 23.07 21.3 PC3 PASS
n26(824-849) 15 10 DFT-BPSK M Edge_1RB_Left 24.07 223 PC3 PASS
n26(824-849) 15 10 DFT-BPSK M Inner_1RB_Left 24.47 22.7 PC3 PASS
n26(824-849) 15 10 DFT-BPSK M Inner_1RB_Right 25.18 23.41 PC3 PASS
n26(824-849) 15 10 DFT-BPSK M Edge_1RB_Right 2415 22.38 PC3 PASS
n26(824-849) 15 10 DFT-BPSK M Inner_Full 24.53 22.76 PC3 PASS
n26(824-849) 15 10 DFT-BPSK M Outer_Full 24.79 23.02 PC3 PASS
n26(824-849) 15 10 DFT-QPSK M Edge_1RB_Left 2412 22.35 PC3 PASS
n26(824-849) 15 10 DFT-QPSK M Inner_1RB_Left 24.38 22.61 PC3 PASS
n26(824-849) 15 10 DFT-QPSK M Inner_1RB_Right 251 23.33 PC3 PASS
n26(824-849) 15 10 DFT-QPSK M Edge 1RB_Right | 24.08 22.31 PC3 PASS
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n26(824-849) 15 10 DFT-QPSK M Inner_Full 24.43 22.66 PC3 PASS
n26(824-849) 15 10 DFT-QPSK M Outer_Full 24.78 23.01 PC3 PASS
n26(824-849) 15 10 DFT-16QAM M Edge_1RB_Left 24 22.23 PC3 PASS
n26(824-849) 15 10 DFT-16QAM M Inner_1RB_Left 24.34 22.57 PC3 PASS
n26(824-849) 15 10 DFT-16QAM M Inner_1RB_Right 25.04 23.27 PC3 PASS
n26(824-849) 15 10 DFT-16QAM M Edge_1RB_Right 24.08 22.31 PC3 PASS
n26(824-849) 15 10 DFT-16QAM M Inner_Full 24.34 22.57 PC3 PASS
n26(824-849) 15 10 DFT-16QAM M Outer_Full 23.49 21.72 PC3 PASS
n26(824-849) 15 10 DFT-64QAM M Edge_1RB_Left 24.01 22.24 PC3 PASS
n26(824-849) 15 10 DFT-64QAM M Inner_1RB_Left 23.33 21.56 PC3 PASS
n26(824-849) 15 10 DFT-64QAM M Inner_1RB_Right 24.09 22.32 PC3 PASS
n26(824-849) 15 10 DFT-64QAM M Edge_1RB_Right 24.34 22.57 PC3 PASS
n26(824-849) 15 10 DFT-64QAM M Inner_Full 23.33 21.56 PC3 PASS
n26(824-849) 15 10 DFT-64QAM M Outer_Full 23.01 21.24 PC3 PASS
n26(824-849) 15 10 DFT-256QAM M Edge_1RB_Left 22.41 20.64 PC3 PASS
n26(824-849) 15 10 DFT-256QAM M Inner_1RB_Left 21.72 19.95 PC3 PASS
n26(824-849) 15 10 DFT-256QAM M Inner_1RB_Right | 22.53 20.76 PC3 PASS
n26(824-849) 15 10 DFT-256QAM M Edge 1RB_Right | 22.47 20.7 PC3 PASS
n26(824-849) 15 10 DFT-256QAM M Inner_Full 21.79 20.02 PC3 PASS
n26(824-849) 15 10 DFT-256QAM M Outer_Full 21.51 19.74 PC3 PASS
n26(824-849) 15 10 CP-QPSK M Edge 1RB_Left | 23.84 22.07 PC3 PASS
n26(824-849) 15 10 CP-QPSK M Inner_1RB_Left 23.85 22.08 PC3 PASS
n26(824-849) 15 10 CP-QPSK M Inner_1RB_Right 24 .55 22.78 PC3 PASS
n26(824-849) 15 10 CP-QPSK M Edge_1RB_Right 23.94 2217 PC3 PASS
n26(824-849) 15 10 CP-QPSK M Inner_Full 23.96 2219 PC3 PASS
n26(824-849) 15 10 CP-QPSK M Outer_Full 22.69 20.92 PC3 PASS
n26(824-849) 15 10 DFT-BPSK H Edge_1RB_Left 24.73 22.96 PC3 PASS
n26(824-849) 15 10 DFT-BPSK H Inner_1RB_Left 25.15 23.38 PC3 PASS
n26(824-849) 15 10 DFT-BPSK H Inner_1RB_Right 22.84 21.07 PC3 PASS
n26(824-849) 15 10 DFT-BPSK H Edge_1RB_Right 21.76 19.99 PC3 PASS
n26(824-849) 15 10 DFT-BPSK H Inner_Full 25.19 23.42 PC3 PASS
n26(824-849) 15 10 DFT-BPSK H Outer_Full 251 23.33 PC3 PASS
n26(824-849) 15 10 DFT-QPSK H Edge_1RB_Left 24.78 23.01 PC3 PASS
n26(824-849) 15 10 DFT-QPSK H Inner_1RB_Left 25 23.23 PC3 PASS
n26(824-849) 15 10 DFT-QPSK H Inner_1RB_Right 22.79 21.02 PC3 PASS
n26(824-849) 15 10 DFT-QPSK H Edge_1RB_Right 21.74 19.97 PC3 PASS
n26(824-849) 15 10 DFT-QPSK H Inner_Full 25.04 23.27 PC3 PASS
n26(824-849) 15 10 DFT-QPSK H Outer_Full 24.92 23.15 PC3 PASS
n26(824-849) 15 10 DFT-16QAM H Edge_1RB_Left 24.74 22.97 PC3 PASS
n26(824-849) 15 10 DFT-16QAM H Inner_1RB_Left 25.03 23.26 PC3 PASS
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n26(824-849) 15 10 DFT-16QAM H Inner_1RB_Right 22.89 2112 PC3 PASS
n26(824-849) 15 10 DFT-16QAM H Edge_1RB_Right 21.77 20 PC3 PASS
n26(824-849) 15 10 DFT-16QAM H Inner_Full 24.93 23.16 PC3 PASS
n26(824-849) 15 10 DFT-16QAM H Outer_Full 23.78 22.01 PC3 PASS
n26(824-849) 15 10 DFT-64QAM H Edge_1RB_Left 24.97 23.2 PC3 PASS
n26(824-849) 15 10 DFT-64QAM H Inner_1RB_Left 24.34 22.57 PC3 PASS
n26(824-849) 15 10 DFT-64QAM H Inner_1RB_Right 21.83 20.06 PC3 PASS
n26(824-849) 15 10 DFT-64QAM H Edge 1RB_Right | 21.79 20.02 PC3 PASS
n26(824-849) 15 10 DFT-64QAM H Inner_Full 23.97 22.2 PC3 PASS
n26(824-849) 15 10 DFT-64QAM H Outer_Full 23.32 21.55 PC3 PASS
n26(824-849) 15 10 DFT-256QAM H Edge_1RB_Left 23.03 21.26 PC3 PASS
n26(824-849) 15 10 DFT-256QAM H Inner_1RB_Left 22.37 20.6 PC3 PASS
n26(824-849) 15 10 DFT-256QAM H Inner_1RB_Right 20.08 18.31 PC3 PASS
n26(824-849) 15 10 DFT-256QAM H Edge_1RB_Right 20.04 18.27 PC3 PASS
n26(824-849) 15 10 DFT-256QAM H Inner_Full 22.41 20.64 PC3 PASS
n26(824-849) 15 10 DFT-256QAM H Outer_Full 21.75 19.98 PC3 PASS
n26(824-849) 15 10 CP-QPSK H Edge 1RB_Left | 24.55 22.78 PC3 PASS
n26(824-849) 15 10 CP-QPSK H Inner_1RB_Left | 24.55 22.78 PC3 PASS
n26(824-849) 15 10 CP-QPSK H Inner_1RB_Right | 22.43 20.66 PC3 PASS
n26(824-849) 15 10 CP-QPSK H Edge 1RB_Right | 21.78 20.01 PC3 PASS
n26(824-849) 15 10 CP-QPSK H Inner_Full 244 22.63 PC3 PASS
n26(824-849) 15 10 CP-QPSK H Outer_Full 22.88 21.1 PC3 PASS
n26(824-849) 15 15 DFT-BPSK L Edge_1RB_Left 24.67 229 PC3 PASS
n26(824-849) 15 15 DFT-BPSK L Inner_1RB_Left 25.47 23.7 PC3 PASS
n26(824-849) 15 15 DFT-BPSK L Inner_1RB_Right 25.5 23.73 PC3 PASS
n26(824-849) 15 15 DFT-BPSK L Edge_1RB_Right 24.57 22.8 PC3 PASS
n26(824-849) 15 15 DFT-BPSK L Inner_Full 24 .56 22.79 PC3 PASS
n26(824-849) 15 15 DFT-BPSK L Outer_Full 24.93 23.16 PC3 PASS
n26(824-849) 15 15 DFT-QPSK L Edge_1RB_Left 24.63 22.86 PC3 PASS
n26(824-849) 15 15 DFT-QPSK L Inner_1RB_Left 25.34 23.57 PC3 PASS
n26(824-849) 15 15 DFT-QPSK L Inner_1RB_Right 25.43 23.66 PC3 PASS
n26(824-849) 15 15 DFT-QPSK L Edge 1RB_Right | 24.57 22.8 PC3 PASS
n26(824-849) 15 15 DFT-QPSK L Inner_Full 24.41 22.64 PC3 PASS
n26(824-849) 15 15 DFT-QPSK L Outer_Full 24.88 23.1 PC3 PASS
n26(824-849) 15 15 DFT-16QAM L Edge_1RB_Left 24.57 22.8 PC3 PASS
n26(824-849) 15 15 DFT-16QAM L Inner_1RB_Left 25.26 23.49 PC3 PASS
n26(824-849) 15 15 DFT-16QAM L Inner_1RB_Right 25.38 23.61 PC3 PASS
n26(824-849) 15 15 DFT-16QAM L Edge_1RB_Right 24.5 22.73 PC3 PASS
n26(824-849) 15 15 DFT-16QAM L Inner_Full 24.24 22.47 PC3 PASS
n26(824-849) 15 15 DFT-16QAM L Outer_Full 23.58 21.81 PC3 PASS
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n26(824-849) 15 15 DFT-64QAM L Edge_1RB_Left 24.51 22.74 PC3 PASS
n26(824-849) 15 15 DFT-64QAM L Inner_1RB_Left 24 .35 22.58 PC3 PASS
n26(824-849) 15 15 DFT-64QAM L Inner_1RB_Right 24.4 22.63 PC3 PASS
n26(824-849) 15 15 DFT-64QAM L Edge 1RB_Right | 24.5 22.73 PC3 PASS
n26(824-849) 15 15 DFT-64QAM L Inner_Full 23.29 21.52 PC3 PASS
n26(824-849) 15 15 DFT-64QAM L Outer_Full 23.11 21.34 PC3 PASS
n26(824-849) 15 15 DFT-256QAM L Edge_1RB_Left 22.8 21.03 PC3 PASS
n26(824-849) 15 15 DFT-256QAM L Inner_1RB_Left 22.66 20.89 PC3 PASS
n26(824-849) 15 15 DFT-256QAM L Inner_1RB_Right 22.62 20.85 PC3 PASS
n26(824-849) 15 15 DFT-256QAM L Edge_1RB_Right 22.72 20.95 PC3 PASS
n26(824-849) 15 15 DFT-256QAM L Inner_Full 21.62 19.85 PC3 PASS
n26(824-849) 15 15 DFT-256QAM L Outer_Full 21.46 19.69 PC3 PASS
n26(824-849) 15 15 CP-QPSK L Edge_1RB_Left 24 .37 22.6 PC3 PASS
n26(824-849) 15 15 CP-QPSK L Inner_1RB_Left 24.76 22.99 PC3 PASS
n26(824-849) 15 15 CP-QPSK L Inner_1RB_Right 24.57 22.8 PC3 PASS
n26(824-849) 15 15 CP-QPSK L Edge 1RB_Right | 24.33 22.56 PC3 PASS
n26(824-849) 15 15 CP-QPSK L Inner_Full 23.83 22.06 PC3 PASS
n26(824-849) 15 15 CP-QPSK L Outer_Full 22.79 21.02 PC3 PASS
n26(824-849) 15 15 DFT-BPSK M Edge_1RB_Left 24.56 22.79 PC3 PASS
n26(824-849) 15 15 DFT-BPSK M Inner_1RB_Left 254 23.63 PC3 PASS
n26(824-849) 15 15 DFT-BPSK M Inner_1RB_Right 25.47 23.7 PC3 PASS
n26(824-849) 15 15 DFT-BPSK M Edge_1RB_Right 24.45 22.68 PC3 PASS
n26(824-849) 15 15 DFT-BPSK M Inner_Full 24.79 23.02 PC3 PASS
n26(824-849) 15 15 DFT-BPSK M Outer_Full 24.79 23.02 PC3 PASS
n26(824-849) 15 15 DFT-QPSK M Edge_1RB_Left 24.44 22.67 PC3 PASS
n26(824-849) 15 15 DFT-QPSK M Inner_1RB_Left 2513 23.36 PC3 PASS
n26(824-849) 15 15 DFT-QPSK M Inner_1RB_Right 25.3 23.53 PC3 PASS
n26(824-849) 15 15 DFT-QPSK M Edge 1RB_Right | 24.39 22.62 PC3 PASS
n26(824-849) 15 15 DFT-QPSK M Inner_Full 24.35 22.58 PC3 PASS
n26(824-849) 15 15 DFT-QPSK M Outer_Full 24.89 23.12 PC3 PASS
n26(824-849) 15 15 DFT-16QAM M Edge_1RB_Left 24.37 22.6 PC3 PASS
n26(824-849) 15 15 DFT-16QAM M Inner_1RB_Left 25.04 23.27 PC3 PASS
n26(824-849) 15 15 DFT-16QAM M Inner_1RB_Right 25.21 23.44 PC3 PASS
n26(824-849) 15 15 DFT-16QAM M Edge_1RB_Right 243 22.53 PC3 PASS
n26(824-849) 15 15 DFT-16QAM M Inner_Full 24.23 22.46 PC3 PASS
n26(824-849) 15 15 DFT-16QAM M Outer_Full 23.57 21.8 PC3 PASS
n26(824-849) 15 15 DFT-64QAM M Edge_1RB_Left 243 22.53 PC3 PASS
n26(824-849) 15 15 DFT-64QAM M Inner_1RB_Left 2413 22.36 PC3 PASS
n26(824-849) 15 15 DFT-64QAM M Inner_1RB_Right 24 .58 22.81 PC3 PASS
n26(824-849) 15 15 DFT-64QAM M Edge_1RB_Right 24.58 22.81 PC3 PASS
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n26(824-849) 15 15 DFT-64QAM M Inner_Full 23.2 21.43 PC3 PASS
n26(824-849) 15 15 DFT-64QAM M Outer_Full 23.08 21.31 PC3 PASS
n26(824-849) 15 15 DFT-256QAM M Edge_1RB_Left 22.75 20.98 PC3 PASS
n26(824-849) 15 15 DFT-256QAM M Inner_1RB_Left 22.58 20.81 PC3 PASS
n26(824-849) 15 15 DFT-256QAM M Inner_1RB_Right 22.71 20.94 PC3 PASS
n26(824-849) 15 15 DFT-256QAM M Edge 1RB_Right | 22.7 20.93 PC3 PASS
n26(824-849) 15 15 DFT-256QAM M Inner_Full 21.69 19.92 PC3 PASS
n26(824-849) 15 15 DFT-256QAM M Outer_Full 21.57 19.8 PC3 PASS
n26(824-849) 15 15 CP-QPSK M Edge 1RB_Left | 24.12 22.35 PC3 PASS
n26(824-849) 15 15 CP-QPSK M Inner_1RB_Left 24.52 22.75 PC3 PASS
n26(824-849) 15 15 CP-QPSK M Inner_1RB_Right 24 .47 22.7 PC3 PASS
n26(824-849) 15 15 CP-QPSK M Edge_1RB_Right 23.95 22.18 PC3 PASS
n26(824-849) 15 15 CP-QPSK M Inner_Full 23.87 221 PC3 PASS
n26(824-849) 15 15 CP-QPSK M Outer_Full 22.77 21 PC3 PASS
n26(824-849) 15 15 DFT-BPSK H Edge_1RB_Left 243 22.53 PC3 PASS
n26(824-849) 15 15 DFT-BPSK H Inner_1RB_Left 25.29 23.52 PC3 PASS
n26(824-849) 15 15 DFT-BPSK H Inner_1RB_Right 24.27 22.5 PC3 PASS
n26(824-849) 15 15 DFT-BPSK H Edge_1RB_Right 22.72 20.95 PC3 PASS
n26(824-849) 15 15 DFT-BPSK H Inner_Full 25.04 23.27 PC3 PASS
n26(824-849) 15 15 DFT-BPSK H Outer_Full 25.18 23.41 PC3 PASS
n26(824-849) 15 15 DFT-QPSK H Edge_1RB_Left 24.23 22.46 PC3 PASS
n26(824-849) 15 15 DFT-QPSK H Inner_1RB_Left 2515 23.38 PC3 PASS
n26(824-849) 15 15 DFT-QPSK H Inner_1RB_Right 2414 22.37 PC3 PASS
n26(824-849) 15 15 DFT-QPSK H Edge_1RB_Right 22.66 20.89 PC3 PASS
n26(824-849) 15 15 DFT-QPSK H Inner_Full 24.88 23.1 PC3 PASS
n26(824-849) 15 15 DFT-QPSK H Outer_Full 2515 23.38 PC3 PASS
n26(824-849) 15 15 DFT-16QAM H Edge_1RB_Left 24.38 22.61 PC3 PASS
n26(824-849) 15 15 DFT-16QAM H Inner_1RB_Left 25.15 23.38 PC3 PASS
n26(824-849) 15 15 DFT-16QAM H Inner_1RB_Right 24.21 22.44 PC3 PASS
n26(824-849) 15 15 DFT-16QAM H Edge 1RB_Right | 22.83 21.06 PC3 PASS
n26(824-849) 15 15 DFT-16QAM H Inner_Full 24.74 22.97 PC3 PASS
n26(824-849) 15 15 DFT-16QAM H Outer_Full 23.75 21.98 PC3 PASS
n26(824-849) 15 15 DFT-64QAM H Edge_1RB_Left 24.32 22.55 PC3 PASS
n26(824-849) 15 15 DFT-64QAM H Inner_1RB_Left 24 .46 22.69 PC3 PASS
n26(824-849) 15 15 DFT-64QAM H Inner_1RB_Right 23.48 21.71 PC3 PASS
n26(824-849) 15 15 DFT-64QAM H Edge_1RB_Right 23.07 21.3 PC3 PASS
n26(824-849) 15 15 DFT-64QAM H Inner_Full 23.77 22 PC3 PASS
n26(824-849) 15 15 DFT-64QAM H Outer_Full 23.37 21.6 PC3 PASS
n26(824-849) 15 15 DFT-256QAM H Edge_1RB_Left 22.53 20.76 PC3 PASS
n26(824-849) 15 15 DFT-256QAM H Inner_1RB_Left 22.37 20.6 PC3 PASS




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A7 Page 9 of 68
n26(824-849) 15 15 DFT-256QAM H Inner_1RB_Right 21.37 19.6 PC3 PASS
n26(824-849) 15 15 DFT-256QAM H Edge_1RB_Right 20.9 19.13 PC3 PASS
n26(824-849) 15 15 DFT-256QAM H Inner_Full 22.03 20.26 PC3 PASS
n26(824-849) 15 15 DFT-256QAM H Outer_Full 21.64 19.87 PC3 PASS
n26(824-849) 15 15 CP-QPSK H Edge_1RB_Left 24.18 22.41 PC3 PASS
n26(824-849) 15 15 CP-QPSK H Inner_1RB_Left 24.69 22.92 PC3 PASS
n26(824-849) 15 15 CP-QPSK H Inner_1RB_Right | 23.43 21.66 PC3 PASS
n26(824-849) 15 15 CP-QPSK H Edge 1RB_Right | 22.56 20.79 PC3 PASS
n26(824-849) 15 15 CP-QPSK H Inner_Full 24.33 22.56 PC3 PASS
n26(824-849) 15 15 CP-QPSK H Outer_Full 22.9 21.13 PC3 PASS
n26(824-849) 15 20 DFT-BPSK L Edge_1RB_Left 24.63 22.86 PC3 PASS
n26(824-849) 15 20 DFT-BPSK L Inner_1RB_Left 25.44 23.67 PC3 PASS
n26(824-849) 15 20 DFT-BPSK L Inner_1RB_Right 25.44 23.67 PC3 PASS
n26(824-849) 15 20 DFT-BPSK L Edge_1RB_Right 24.41 22.64 PC3 PASS
n26(824-849) 15 20 DFT-BPSK L Inner_Full 24.21 22.44 PC3 PASS
n26(824-849) 15 20 DFT-BPSK L Outer_Full 24.82 23.05 PC3 PASS
n26(824-849) 15 20 DFT-QPSK L Edge_1RB_Left 24.58 22.81 PC3 PASS
n26(824-849) 15 20 DFT-QPSK L Inner_1RB_Left 25.35 23.58 PC3 PASS
n26(824-849) 15 20 DFT-QPSK L Inner_1RB_Right | 25.36 23.59 PC3 PASS
n26(824-849) 15 20 DFT-QPSK L Edge 1RB_Right | 24.37 22.6 PC3 PASS
n26(824-849) 15 20 DFT-QPSK L Inner_Full 2411 22.34 PC3 PASS
n26(824-849) 15 20 DFT-QPSK L Outer_Full 24.66 22.89 PC3 PASS
n26(824-849) 15 20 DFT-16QAM L Edge_1RB_Left 24.69 22.92 PC3 PASS
n26(824-849) 15 20 DFT-16QAM L Inner_1RB_Left 25.25 23.48 PC3 PASS
n26(824-849) 15 20 DFT-16QAM L Inner_1RB_Right 25.28 23.51 PC3 PASS
n26(824-849) 15 20 DFT-16QAM L Edge_1RB_Right 24.53 22.76 PC3 PASS
n26(824-849) 15 20 DFT-16QAM L Inner_Full 23.97 22.2 PC3 PASS
n26(824-849) 15 20 DFT-16QAM L Outer_Full 23.54 21.77 PC3 PASS
n26(824-849) 15 20 DFT-64QAM L Edge_1RB_Left 24.91 23.14 PC3 PASS
n26(824-849) 15 20 DFT-64QAM L Inner_1RB_Left 24.47 22.7 PC3 PASS
n26(824-849) 15 20 DFT-64QAM L Inner_1RB_Right 24.23 22.46 PC3 PASS
n26(824-849) 15 20 DFT-64QAM L Edge 1RB_Right | 24.45 22.68 PC3 PASS
n26(824-849) 15 20 DFT-64QAM L Inner_Full 23.09 21.32 PC3 PASS
n26(824-849) 15 20 DFT-64QAM L Outer_Full 23.16 21.39 PC3 PASS
n26(824-849) 15 20 DFT-256QAM L Edge_1RB_Left 22.95 21.18 PC3 PASS
n26(824-849) 15 20 DFT-256QAM L Inner_1RB_Left 22.82 21.05 PC3 PASS
n26(824-849) 15 20 DFT-256QAM L Inner_1RB_Right 22.78 21.01 PC3 PASS
n26(824-849) 15 20 DFT-256QAM L Edge_1RB_Right 22.73 20.96 PC3 PASS
n26(824-849) 15 20 DFT-256QAM L Inner_Full 21.46 19.69 PC3 PASS
n26(824-849) 15 20 DFT-256QAM L Outer_Full 21.57 19.8 PC3 PASS
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n26(824-849) | 15 20 CP-QPSK L Edge 1RB Left | 24.38 22.61 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK L Inner_1RB_Left | 24.63 22.86 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK L Inner_1RB_Right | 24.58 22.81 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK L Edge 1RB_Right | 24.12 22.35 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK L Inner_Full 23.65 21.88 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK L Outer_Full 22.78 21.01 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK M Edge 1RB_Left | 25.12 23.35 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK M Inner_1RB_Left | 25.92 24.15 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK M Inner_1RB_Right | 25.87 24.1 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK M Edge 1RB_Right | 24.83 23.06 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK M Inner_Full 25.04 23.27 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK M Outer_Full 25.12 23.35 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK M Edge 1RB Left | 24.94 23.17 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK M Inner_1RB_Left | 25.69 23.92 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK M Inner_1RB_Right | 25.7 23.93 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK M Edge 1RB_Right | 24.7 22.93 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK M Inner_Full 246 22.83 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK M Outer_Full 25.19 23.42 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM M Edge 1RB_Left | 24.97 232 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM M Inner_1RB_Left | 25.59 23.82 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM M Inner_1RB_Right | 25.67 23.9 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM M Edge 1RB_Right | 24.79 23.02 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM M Inner_Full 24.52 22.75 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM M Outer_Full 23.87 22.1 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM M Edge 1RB Left | 25.17 234 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM M Inner_1RB_Left | 25.07 233 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM M Inner_1RB_Right | 25.09 23.32 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM M Edge 1RB_Right | 25.06 23.29 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM M Inner_Full 23.52 21.75 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM M Outer_Full 23.49 21.72 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM M Edge 1RB_Left | 23.27 215 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM M Inner_1RB_Left | 23.17 21.4 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM M Inner_1RB_Right | 23.12 21.35 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM M Edge 1RB_Right | 23.05 21.28 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM M Inner_Full 21.92 20.15 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM M Outer_Full 21.94 20.17 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK M Edge 1RB Left | 24.56 22.79 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK M Inner_1RB_Left 25 23.23 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK M Inner_1RB_Right 25 23.23 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK M Edge 1RB_Right | 24.36 22.59 PC3 | PASS
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n26(824-849) | 15 20 CP-QPSK M Inner_Full 24.08 22.31 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK M Outer_Full 23.11 21.34 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK H Edge 1RB Left | 24.55 22.78 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK H Inner_1RB_Left | 25.42 23.65 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK H Inner_1RB_Right | 23.24 21.47 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK H Edge 1RB_Right 22 20.23 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK H Inner_Full 24.52 22.75 PC3 | PASS
n26(824-849) | 15 20 DFT-BPSK H Outer_Full 24.91 23.14 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK H Edge 1RB_Left | 24.52 22.75 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK H Inner_1RB_Left | 25.29 23.52 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK H Inner_1RB_Right | 23.15 21.38 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK H Edge 1RB_Right | 22.15 20.38 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK H Inner_Full 24.42 22.65 PC3 | PASS
n26(824-849) | 15 20 DFT-QPSK H Outer_Full 24.9 23.13 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM H Edge 1RB Left | 24.55 22.78 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM H Inner_1RB_Left | 25.21 23.44 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM H Inner_1RB_Right | 23.2 21.43 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM H Edge 1RB_Right | 22.2 20.43 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM H Inner_Full 24.29 22.52 PC3 | PASS
n26(824-849) | 15 20 DFT-16QAM H Outer_Full 23.62 21.85 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM H Edge 1RB_Left | 24.78 23.01 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM H Inner_1RB_Left | 24.33 22.56 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM H Inner_1RB_Right | 22.49 20.72 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM H Edge 1RB_Right | 22.44 20.67 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM H Inner_Full 23.29 21.52 PC3 | PASS
n26(824-849) | 15 20 DFT-64QAM H Outer_Full 23.13 21.36 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM H Edge 1RB Left | 22.76 20.99 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM H Inner_1RB_Left | 22.6 20.83 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM H Inner_1RB_Right | 20.3 18.53 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM H Edge 1RB_Right | 20.23 18.46 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM H Inner_Full 21.52 19.75 PC3 | PASS
n26(824-849) | 15 20 DFT-256QAM H Outer_Full 214 19.63 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK H Edge 1RB_Left | 24.22 22.45 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK H Inner_1RB_Left | 24.7 22.93 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK H Inner_1RB_Right | 22.76 20.99 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK H Edge 1RB_Right | 22.01 20.24 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK H Inner_Full 23.97 22.2 PC3 | PASS
n26(824-849) | 15 20 CP-QPSK H Outer_Full 22.67 20.9 PC3 | PASS
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Appendix B: Peak-to-Average Ratio

Test Result

Band SCS | Bandwidth Modulation Channel RB Config Result(dB) Limit(dB) Verdict
n26(824-849) 15 5 DFT-BPSK L Outer_Full 3.98 <13dB PASS
n26(824-849) 15 5 DFT-QPSK L Outer_Full 4.72 <13dB PASS
n26(824-849) 15 5 DFT-BPSK M Outer_Full 4.38 <13dB PASS
n26(824-849) 15 5 DFT-QPSK M Outer_Full 5.28 <13dB PASS
n26(824-849) 15 5 DFT-BPSK H Outer_Full 4.2 <13dB PASS
n26(824-849) 15 5 DFT-QPSK H Outer_Full 512 <13dB PASS
n26(824-849) 15 10 DFT-BPSK L Outer_Full 4.12 <13dB PASS
n26(824-849) 15 10 DFT-QPSK L Outer_Full 4.86 <13dB PASS
n26(824-849) 15 10 DFT-BPSK M Outer_Full 4.32 <13dB PASS
n26(824-849) 15 10 DFT-QPSK M Outer_Full 5.22 <13dB PASS
n26(824-849) 15 10 DFT-BPSK H Outer_Full 4.16 <13dB PASS
n26(824-849) 15 10 DFT-QPSK H Outer_Full 5.02 <13dB PASS
n26(824-849) 15 15 DFT-BPSK L Outer_Full 4.2 <13dB PASS
n26(824-849) 15 15 DFT-QPSK L Outer_Full 4.78 <13dB PASS
n26(824-849) 15 15 DFT-BPSK M Outer_Full 4.24 <13dB PASS
n26(824-849) 15 15 DFT-QPSK M Outer_Full 4.96 <13dB PASS
n26(824-849) 15 15 DFT-BPSK H Outer_Full 4.48 <13dB PASS
n26(824-849) 15 15 DFT-QPSK H Outer_Full 4.96 <13dB PASS
n26(824-849) 15 20 DFT-BPSK L Outer_Full 4.4 <13dB PASS
n26(824-849) 15 20 DFT-QPSK L Outer_Full 512 <13dB PASS
n26(824-849) 15 20 DFT-BPSK M Outer_Full 4.26 <13dB PASS
n26(824-849) 15 20 DFT-QPSK M Outer_Full 5.06 <13dB PASS
n26(824-849) 15 20 DFT-BPSK H Outer_Full 4.44 <13dB PASS
n26(824-849) 15 20 DFT-QPSK H Outer_Full 5.22 <13dB PASS
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Test Graphs

NTNV-n26(824-849)-PC3-15-5-L-DF T-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-5-L-DFT-QPSK-Outer_Full-PASS

NTNV-n26(824-849)-PC3-15-5-M-DF T-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-5-M-DF T-QPSK-Outer_Full-PASS

NTNV-n26(824-849)-PC3-15-5-H-DF T-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-5-H-DF T-QPSK-Outer_Full-PASS
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NTNV-n26(824-849)-PC3-15-10-L-DF T-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-10-L-DF T-QPSK-Outer_Full-PASS

NTNV-n26(824-849)-PC3-15-10-M-DF T-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-10-M-DFT-QPSK-Outer_Full-PASS

NTNV-n26(824-849)-PC3-15-10-H-DFT-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-10-H-DF T-QPSK-Outer_Full-PASS
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NTNV-n26(824-849)-PC3-15-15-L-DF T-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-15-L-DF T-QPSK-Outer_Full-PASS

NTNV-n26(824-849)-PC3-15-15-M-DF T-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-15-M-DFT-QPSK-Outer_Full-PASS

NTNV-n26(824-849)-PC3-15-15-H-DFT-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-15-H-DF T-QPSK-Outer_Full-PASS
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NTNV-n26(824-849)-PC3-15-20-L-DF T-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-20-L-DF T-QPSK-Outer_Full-PASS

NTNV-n26(824-849)-PC3-15-20-M-DF T-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-20-M-DFT-QPSK-Outer_Full-PASS

NTNV-n26(824-849)-PC3-15-20-H-DFT-BPSK-Outer_Full-PASS NTNV-n26(824-849)-PC3-15-20-H-DF T-QPSK-Outer_Full-PASS
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Appendix C: 26dB Bandwidth and Occupied Bandwidth

Test Result
Band SCS | Bandwidth Modulation Channel RB Config 99% OBW | 20dB BW Verdict
(MHz) (MHz)

n26(824-849) 15 5 DFT-BPSK L Outer_Full 4.498 4.960 PASS
n26(824-849) 15 5 DFT-QPSK L Outer_Full 4.5 4.890 PASS
n26(824-849) 15 5 DFT-16QAM L Outer_Full 4.493 6.330 PASS
n26(824-849) 15 5 DFT-64QAM L Outer_Full 4.508 4.900 PASS
n26(824-849) 15 5 DFT-256QAM L Outer_Full 4.509 6.250 PASS
n26(824-849) 15 5 DFT-BPSK M Outer_Full 4.48 4.910 PASS
n26(824-849) 15 5 DFT-QPSK M Outer_Full 4.507 4.920 PASS
n26(824-849) 15 5 DFT-16QAM M Outer_Full 4.502 4.930 PASS
n26(824-849) 15 5 DFT-64QAM M Outer_Full 4.51 4.850 PASS
n26(824-849) 15 5 DFT-256QAM M Outer_Full 4.488 4.930 PASS
n26(824-849) 15 5 DFT-BPSK H Outer_Full 4.47 4.870 PASS
n26(824-849) 15 5 DFT-QPSK H Outer_Full 4.462 4.830 PASS
n26(824-849) 15 5 DFT-16QAM H Outer_Full 4.474 4.900 PASS
n26(824-849) 15 5 DFT-64QAM H Outer_Full 4478 4.880 PASS
n26(824-849) 15 5 DFT-256QAM H Outer_Full 4.459 4.850 PASS
n26(824-849) 15 10 DFT-BPSK L Outer_Full 8.957 9.600 PASS
n26(824-849) 15 10 DFT-QPSK L Outer_Full 8.943 9.740 PASS
n26(824-849) 15 10 DFT-16QAM L Outer_Full 8.937 9.660 PASS
n26(824-849) 15 10 DFT-64QAM L Outer_Full 8.956 9.640 PASS
n26(824-849) 15 10 DFT-256QAM L Outer_Full 8.952 9.680 PASS
n26(824-849) 15 10 DFT-BPSK M Outer_Full 8.941 9.640 PASS
n26(824-849) 15 10 DFT-QPSK M Outer_Full 8.946 9.560 PASS
n26(824-849) 15 10 DFT-16QAM M Outer_Full 8.941 9.540 PASS
n26(824-849) 15 10 DFT-64QAM M Outer_Full 8.949 9.640 PASS
n26(824-849) 15 10 DFT-256QAM M Outer_Full 8.942 9.620 PASS
n26(824-849) 15 10 DFT-BPSK H Outer_Full 8.948 9.540 PASS
n26(824-849) 15 10 DFT-QPSK H Outer_Full 8.898 9.420 PASS
n26(824-849) 15 10 DFT-16QAM H Outer_Full 8.926 9.600 PASS
n26(824-849) 15 10 DFT-64QAM H Outer_Full 8.908 9.500 PASS
n26(824-849) 15 10 DFT-256QAM H Outer_Full 8.915 9.580 PASS
n26(824-849) 15 15 DFT-BPSK L Outer_Full 13.455 14.430 PASS
n26(824-849) 15 15 DFT-QPSK L Outer_Full 13.473 14.280 PASS
n26(824-849) 15 15 DFT-16QAM L Outer_Full 13.481 14.400 PASS
n26(824-849) 15 15 DFT-64QAM L Outer_Full 13.464 14.460 PASS
n26(824-849) 15 15 DFT-256QAM L Outer_Full 13.48 14.490 PASS
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n26(824-849) 15 15 DFT-BPSK M Outer_Full 13.488 14.340 PASS
n26(824-849) 15 15 DFT-QPSK M Outer_Full 13.458 14.400 PASS
n26(824-849) 15 15 DFT-16QAM M Outer_Full 13.483 14.250 PASS
n26(824-849) 15 15 DFT-64QAM M Outer_Full 13.489 14.310 PASS
n26(824-849) 15 15 DFT-256QAM M Outer_Full 13.477 14.400 PASS
n26(824-849) 15 15 DFT-BPSK H Outer_Full 13.476 14.550 PASS
n26(824-849) 15 15 DFT-QPSK H Outer_Full 13.457 14.250 PASS
n26(824-849) 15 15 DFT-16QAM H Outer_Full 13.451 14.310 PASS
n26(824-849) 15 15 DFT-64QAM H Outer_Full 13.477 14.370 PASS
n26(824-849) 15 15 DFT-256QAM H Outer_Full 13.473 14.550 PASS
n26(824-849) 15 20 DFT-BPSK L Outer_Full 17.979 18.800 PASS
n26(824-849) 15 20 DFT-QPSK L Outer_Full 17.921 18.800 PASS
n26(824-849) 15 20 DFT-16QAM L Outer_Full 17.934 18.840 PASS
n26(824-849) 15 20 DFT-64QAM L Outer_Full 17.943 18.720 PASS
n26(824-849) 15 20 DFT-256QAM L Outer_Full 17.92 18.880 PASS
n26(824-849) 15 20 DFT-BPSK M Outer_Full 17.913 18.880 PASS
n26(824-849) 15 20 DFT-QPSK M Outer_Full 17.937 18.880 PASS
n26(824-849) 15 20 DFT-16QAM M Outer_Full 17.908 18.920 PASS
n26(824-849) 15 20 DFT-64QAM M Outer_Full 17.916 18.880 PASS
n26(824-849) 15 20 DFT-256QAM M Outer_Full 17.931 18.720 PASS
n26(824-849) 15 20 DFT-BPSK H Outer_Full 17.884 18.760 PASS
n26(824-849) 15 20 DFT-QPSK H Outer_Full 17.896 18.760 PASS
n26(824-849) 15 20 DFT-16QAM H Outer_Full 17.935 18.920 PASS
n26(824-849) 15 20 DFT-64QAM H Outer_Full 17.92 18.920 PASS
n26(824-849) 15 20 DFT-256QAM H Outer_Full 17.89 18.960 PASS
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Test Graphs
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